
Initial Environmental Examination 

 
 
 
 
 
Document Stage: Updated  
Project Number: 43524-014  
August 2018 

 
 
 
NEP: Kathmandu Valley Wastewater Management 
Project − Dhobighat 
 
Package No: KUKL/WW/TP-03 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by the Project Implementation Directorate, Kathmandu Upatyaka Khanepani Limited, 
Ministry of Water Supply, Government of Nepal for the Asian Development Bank. 

This updated initial environmental examination report is a document of the borrower. The views 
expressed herein do not necessarily represent those of ADB's Board of Directors, Management, 
or staff, and may be preliminary in nature. Your attention is directed to the “terms of use” section 
[...]
integrated local development activities, including the preparation of urban master plans to be 



 

6 

 

moderated by central and regional authorities. Private sector involvement and investment in 
infrastructure development is specifically sought. 

15. The National Urban Water Supply and Sanitation Sector Policy (2009) was formulated to 
provide the overall policy support and guidance toward achieving equity in service delivery 
by ensuring that the financially marginalized households within the service areas are 
mainstreamed as valid customers through the design and implementation of financial 
incentives, where required. 

16. The Nepal Water Supply Corporation Act (2007), as amended, Water Supply 
Management Board Act (2006), and Water Supply Tariff Fixation Commission Act (2006) 
have facilitated the improved management of Kathmandu Valley’s water and sanitation 
services. They established the legal basis for private sector management of water supply 
and independent tariff setting and regulations that are applicable to all urban areas. 

17. The Ancient Monuments Protection Act (1991) states the rights and duties of the 
Government to make arrangements for the protection of historically and archaeologically 
important areas and monuments by preventing any misappropriation and misuse. 

18. Nepal’s procedures for environmental assessment of development projects are described 
in the Environment Protection Act (1997) and the Environment Protection Rules (1997), as 
amended). Projects that need EIA and IEE are identified in the rules. Accordingly, the 
responsibility for undertaking an IEE for this proposed project lies with the Kathmandu 
Upatyaka Khanepani Limited (KUKL/Project Implementation Directorate (PID) as the project 
proponent, on behalf of the Kathmandu Valley Water Supply Management Board 
(KVWSMB). Public involvement, including notification of stakeholders, dissemination of 
information, and consultation, is a requirement, particularly during the review and approval of 
the IEE report.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

7 

 

III. DESCRIPTION OF THE SUB PROJECT 

 
19. The project is located at Dhobighat, Lalitpur Metropolitan City ward 4. The project 
location is situated close to the left bank of Bagmati River. The coordinate of proposed 
project is situated at the latitude of 27o 40’ 18.72” N and longitude of 85o 17’ 44.06” east at 
the elevation of 4194 ft. (1278.3 meter). The capacity of proposed wastewater treatment 
plant after expansion will be 74 MLD.   

20. Rehabilitation and expansion of wastewater treatment plant at Dhobighat  will i) improve 
quality of life with elimination of bad smell in open drains and ease of disposal of waste water 
from the household, ii) have positive impact on the environment as it will arrest pollution of 
air and ground water. The water bodies and drains will become cleaner and iii) the quality of 
water in Bagmati River will become better. 

 

A. Existing Situation  
  

21. The project zone of influence is defined on the basis of perceived direct and indirect 
impacts due to the project activities. The area where the WWTP will be implemented and the 
area adjacent to it is defined as the direct impact area. The peripheral areas of the WWTP 
where the construction and operation activities will have direct impact upon the surroundings 
will be considered. The project is perceived to have no direct significant impact beyond the 
150-meter perimeters. Hence, the impact area is defined as: 

 

Zone of Influence: Dhobighat area, Bagmati River bank, LMC Ward 4. 

Direct Impact Area: Proposed project location and 150-meter perimeters   

Indirect Impact Area: Area beyond direct impact area that might inadvertently affected by the 

project activities and due to transportation of heavy loaded construction 

vehicles and surrounding settlement area.  

 

 
 

 

 

 

 

 

 

 

 

 

 

 

Figure III-1 Dhobighat WWTP project site 



 

8 

 

     
Table III-1 Snapshot of Existing Centralized WWTPs 

 
Parameter Dhobighat WWTP 

Year established 1982 

Reported nominal capacity (MLD) 15.4 

Original supporting agency IDA, Engineering Science/ USA 

Operator KUKL 

Type of plant originally installed Waste stabilization pond 

Catchment served Kathmandu and Lalitpur 

Existing operation status Not operational since 1982 

 

22. The total area of Dhobighat WWTP is 30.4 ha consisting originally of four stabilization 
ponds (area totally 19.4 ha). However, the plant has had no influent flow and load since the 
1980s because of total non- operation of the Sundarighat pumping station. 

 

B.  Component of subproject 

 
23. The purpose of this document is to present the conceptual design of Dhobighat WWTP 
(2nd stage) to treat additional 37 MLD.At the Dhobighat WWTP, flow rate is planned at the 
one-third (37) of 110 MLD considering for landscape and non-useable land (surrounding load 
and photovoltaic power plant, etc). Peak flow is calculated from the 1.8 times of average 
flow. 

24.  The WWTP will be located at Dhobighat WWTP site. The WWTP will be planned by 
considering aspects of favorable maintenance and management including future expansion 
and operation. Also, application of sustainable facility plan will allow the facility to provide 
place for relaxation by applying odor removal and eco-friendly landscaping design. 

25. Collected wastewater from interceptor on Bagmati River that High Powered Committee 
for Integrated Development of Bagmati Civilization (HPCIDBC) and interceptor on Manohara 
and Hanumante which collects wastewater from mid-stream of Bagmati river, Bhaktapur, 
Madhyapur Timi, Lalitpur, municipality and VDCs districts will be treated in three wastewater 
treatment plant in Dhobighat, 

 

 
Table III-2 Wastewater Treatment Scenario for WWTP in 2020 and 2030 

 

Wastewater 
Treatment 
Plants 

Wastewater to be Treated WWTP Area 
Available 
(hectare) 

Effluent Standards (BOD mg/l)  

(MLD) 

Year 2020 Year 2030 Year 2020 Year 2030 

Dhobighat 39.2 81.6 30 50 50 

Total 90.5 382.1 84.33 - - 

MLD = million litres per day, WWTP = wastewater treatment plant. *Land still to be acquired. 
 
 
 
 
 
 



 

9 

 

 

 

26. The site for Dhobighat WWTP can be accessed from road at left bank of Bagmati River 
where Chakra path 1 on Ring road and the distance from Charkra path 1 to access road is 
approximately 2 km.  

 

 
Figure III-2 Google image of proposed site  

 

Design Detail 
 

 

27. The process design concepts are based on providing a treated effluent to specified 
quality standards that will be suitable for irrigational reuse or river discharge. The WWTP 
concept design includes sufficient redundancy and robustness to treat peak hour flow of 1.8 
times of average daily flows for up to the effluent quality required. The conceptual design for 
solids handling in this design concept includes waste sludge thickening, digestion, 
dewatering, and disposal of the sludge as landfill 

 

 

 

 

 

 



 

10 

 

 
Figure III-3 Process Flow Diagram of Dhobighat WWTP 

 

C. Salient Feature of the project 
 
 
Table III-3 WWTP Components and Salient features of the project TP-03 

 
Sn. Particulars Description 

1. Project location Dhobighat. 

2. District Lalitpur. 

3. Available Land Area 30.4 Hectare approximately. 

4. Municipality/Ward Lalitpur Metropolitan City ward 4 

5. Project Works Construction of Wastewater Treatment Plant  

6. Employer Project Implementation Directorate (PID) 

7. Executing Agency Kathmandu Upatyaka Khanepani Limited (KUKL) 

8. Funding Agency Asian Development Bank and Government of Nepal 

9. Capacity of existing WWTP  Average flow of MLD 

10. Trees Cut No trees in the proposed site 

11. Estimated capacity after 
rehabilitation and expansion 

Average flow 37.0 MLD in first stage and additional 37.0 
MLD in second stage with total of 74.0 MLD 

12. WWTP process type Activated Sludge 

13. Effluent Standard 50.0 mg/l in Year 2020 

14. 
Design Life 

Structures-minimum 60 years 
Mechanical and equipment- minimum 15 years 

15. Served population 954,860 by 2030 (Source: DPR) 

16. Contract Award Date 02 Feb,2018 

17. Contract Completion Date 02 Feb, 2020 

18. 

WWTP Components 

Screening and Grit chambers, Primary Sedimentation 
Tanks, Activated Sludge Tanks, Secondary Sedimentation 
Tanks, Tertiary Treatment Facility, Disinfection Facility, 
Sludge Thickening Facility, Anaerobic Sludge Digester, Bio-
Gas Generation Facilities, Sludge Dewatering machine etc.  



 

11 

 

 
 
 
 

D.  Implementation Schedule  
 
 
28. Detailed design of WWTP packages was started in the mid of 2017, Construction is 
scheduled to commence in the end of 2019.. 

29. The project implementation schedule is for a period of 3 years. Most of the activities have 
been scheduled on a continuous basis. 

30. Before construction, KUKL/PID will develop detailed responsibilities and requirements for 
contractors and will provide detailed cost estimates of mitigation measures and 
environmental monitoring in the construction contracts. KUKL/PID will also detail the 
responsibilities of their environmental management offices and prepare their work schedules. 

31. Before operation, KUKL/PID will develop detailed work plans for environmental 
management and monitoring during operation based on the EMP. These work plans will be 
submitted to the concerned persons to help them supervise implementation. 

 

Table III-4 Proposed Implementation schedule for TP-03 

 

S. 
No. 

Activity 
  

 

2017 2018 2019 2020 

    Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 

1 
Finalize Bidding 
Document                         

 

2 ADB Review 
                        

 

3 
Final Revisions as 
Necessary                         

 

4 
Advertise Invitation For 
bids in 
Newspaper/ADBBO                         

 

5 Preparation of Bids                          

6 
Submission of Bids/Public 
Opening                         

 

7 
Evaluate Technical 
Envelop (Qual./Technical)                         

 

8 
Review by Procurement 
Committee                         

 

9 ADB Review 
                        

 

10 
Public Opening of 
Financial Envelop                         

 

11 Evaluate Financial Bid 
                        

 

12 
Bid Evaluation Report & 
Recommend Award                         

 

13 
Review by Procurement 
Committee                         

 

14 
ADB Review and No 
Objection                         

 

15 Issue Notice of Award 
                        

 

16 
Contract Sign and Notice 
to Proceed                         

 

17 Completion of work 
                       

 



 

12 

 

Figure III-4: Project components and schematic layout of Kathmandu Valley with proposed Treatment plants  

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

13 

 

Figure III-5: Layout of WWTP Dhobighat (TP-02) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

Figure IV-1: Kathmandu Valley and project area. 

IV. DESCRIPTION OF THE ENVIRONMENT 

A. Physical Resources 

1. Topography 

 
32. Kathmandu Valley (Figure 
IV-1) lies between latitudes 
27035’ to 27°48’N and 
longitudes 85012’ to 85°33’E. 
The altitude of the district 
ranges between 1, 372 m and 
2,732 m above mean sea 
level. The major rivers flowing 
in the district are the Bagmati 
River, Bishnumati River, and 
Manohara River. The length of 
Bagmati River within 
Kathmandu Valley is 28 km. 
The Bishnumati, Manohara, 
Dhobikhola, Nagmati, and 
Balkhu rivers are the main 
tributaries of the Bagmati 
River. The Bagmati River is 
important both for water 
consumption and for 
religious purposes. One 
of the most famous temples of the Hindus (the Pashupati Nath Temple) is located in the banks 
of the Bagmati River. 

33. Lalitpur is another adjoining city of Kathmandu and is located between latitudes 27° 22 to 
28°50’N and longitudes 85°14’ to 85°26’E. It is bounded by Kavrepalanchowk in the east, 
Makwanpur in the west and south, and Bhaktapur and Kathmandu in the north. Bagmati 
River serves as boundary between Lalitpur and Kathmandu. The major tributary of the 
Bagmati River in the Lalitpur district is the Nakkhu Khola. 

34. The Lalitpur sub-metropolitan city, popularly known as Patan, is located about 5 
kilometers southeast of Kathmandu. Lalitpur is extremely rich in arts and architecture and 
boasts of the largest community of artisans, especially metal and wood workers. It has a 
large number of sacred buildings, temples, pagodas, Stupas and Shikharas, monasteries, 
maaths and Chaityas. UNESCO has enlisted the conglomerate of the buildings in Patan 
Durbar Square as a world heritage site, one of the seven heritage sites in Kathmandu Valley. 

a. Geology and Soil 

35. Kathmandu Valley is a synclinal tectonic basin consisting of fluvio-lacustrine deposits 
from the Pleistocene age resting on top of Precambrian metamorphic bedrock. In Kathmandu 
Municipality, the Gokarna (to the northeast) and Kalimati (to the southwest) formations are 
predominant. The Gokarna formation typically consists of light to brownish-grey fine 
laminated and poorly graded silt sand with intercalation of clay of variable thickness. Shallow 
SP sandy soils, which are highly prone to liquefaction even under small to moderate intensity 
earthquakes (MMI = VII-VIII), are often found within the Gokarna formation. 

36. The Kalimati formation is grey-to-dark silt clay and clayey silt. Organic clay, fine sand 
beds, and peat layers are commonly found. SM silty-sand soil layers intercalated with silt or 
clay layers are often found from 5 to 15 meters down. Such layers are prone to liquefaction 
under moderate to high intensity earthquakes (MMI = VIII-IX). 

37. Generally, apart from soils located at the foot of mountains, those soils in the Kathmandu 
Valley located above 1,300 m are expected to be either non liquefiable or to have a low 
liquefaction potential. 



 

15 

 

b. Climate 

38. Nepal, in a year, receives about 1,500 millimetres (mm) of rainfall in a good monsoon 
regime (Department of Hydrology and Meteorology Records). The climate of Kathmandu 
Valley is sub-tropical cool temperate with maximum of 35.6°C in April and minimum of –3°C 
in January. The annual average humidity is 75%. The temperature in general is 19°C to 27°C 
in summer and 2°C to 20°C in winter. The monthly average maximum temperature is 28.9 °C 
and monthly minimum temperature is 13.8 °C. The average rainfall is 1465 millimetres, most 
of which falls during June to September. Rainfall is concentrated, and more than 75% of the 
annual rainfall occurs during the monsoon months beginning June through September. The 
months between October and May are dry and rainfall is sporadic. In winter, rainfall is 
caused by the weather system originating from the Mediterranean region. The winter rain 
reaches Nepal and causes significant precipitation in the western part. 

39. The climatic condition of the Bagmati watershed is quite variable because of the intricate 
topography. Temperature generally decreases with elevation; it is low in winter and 
increases with the advent of spring. Climatically, the Bagmati watershed region can be 
classified into three regions: 

 Tropical climate of the southern Terai, Bhabar, Chure (Shiwalik), and the Inner Terai 
with mild and dry winter 

 Warm temperate climate of the Mahabharat region above the elevation of 2,000 m 
with warm summers and cool winters 

 Cool temperate climate of the high Mahabharata region above the altitude of 3,000 m 
with cool summers and cold winters; snow falls in the winter months and persists on 
the high slopes throughout the winter. 

40. Rainfall occurs from the months of June through September due to the southeast 
monsoon. The humid monsoon air stream blowing from the Bay of Bengal is forced to rise as 